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Part Number ESM Order  
Ref.

Illus. 
No.

Description Remarks

Gearbox - 948 cc
9G103 10G103 3 Plug - oil filler
9G104 10G103 4 Plug - oil drain
9G105 10G105 5 Reverse plunger
9G106 10G107 6 Stud - front cover
9G106 10G107 7 Stud - side cover
9G107 10G106 8 Washer - reverse plunger
9G108 9G108 9 Dowel - gearbox to mounting plate
9G109 10G110 10 Fork - reverse
9G110 9G110SH 11 Rod - reverse fork
9G111 9G111 12 Fork - 1st and 2nd speed
9G112 9G112SH 13 Rod - 1st and 2nd speed fork
9G113 9G113 14 Fork - 3rd and 4th speed
9G114 9G114SH 15 Rod - 3rd and 4th speed fork
9G115 9G115 16 Screw - fork locating
9G116 FIX156 17 Washer - spring - 1/4”
9G117 FIX137 18 Nut - 1/4” UNF
9G118 10G119 19 Screw - locking - reverse shaft
9G119 FIX156 20 Washer - spring - 1/4”
9G120 10G121 21 Plunger - interlocking
9G121 10G122 22 Ball - interlocking
9G122 10G123SH 23 Plug - interlocking - ball hole
9G123 10G106 24 Washer - fibre
9G124 10G121 25 Plunger - fork rods
9G125 10G126 26 Spring - plunger
9G126 10G127SH 27 Cover - side
9G127 10G128 28 Gasket - side cover
9G128 FIX156 29 Washer - spring - 1/4”
9G129 FIX137 30 Nut - 1/4” UNF
9G130 9G130 31 Cover - front - RHD
9G131 9G131 32 Cover - front - LHD
9G132 9G132 33 Gasket - front cover
9G133 FIX157 34 Washer - spring - 5/16”
9G134 FIX137 35 Nut - 1/4” UNF
9G135 9G135 36 Lever - clutch withdrawal
9G136 FIX120 37 Bush - lever
9G137 FIX119 38 Bolt - clutch withdrawal lever
9G138 FIX157 39 Washer - spring - 5/16”
9G139 9G139SH 40 Washer - lock
9G140 FIX139 41 Nut - 5/16” UNF
9G141 10G261 42 Cover - clutch withdrawal lever
9G142 10G262 43 Cover - dust - blanking
9G143 10G136SH 44 Cover - starter pinion
9G144 10G137 45 Screw
9G145 FIX145 46 Washer - spring - 1/4”


